



STC Test Report

Date: 2008-05-07

Page 1 of 2
(DUPLICATE)

No: HT183524

Applicant (C00212)

: Foshan Andy Textile Finishing Co.Ltd.Special
佛山市安迪纺织品特种整理有限公司
广东省佛山市南海区西樵科技工业园

Attn: 陈新杰

Description of Sample(s)

: One (1) piece of submitted black and yellow ground with
pattern fabric sample said to be
裝飾布
Colour: black and yellow
Country of Origin: China
Country of Destination: U.S.A

Date sample(s) Received

: 2008-04-30

Date Tested

: 2008-04-30 to 2008-05-06

Investigation Requested

: Selected test(s) as detailed herein.

Conclusion(s)

: The submitted sample complied with CAL TB 117:2000
Section E Part I.



KWONG, Rock
Textile and Materials Department
For and on behalf of
THE Hong Kong Standards and Testing Centre Ltd.

The Hong Kong Standards and Testing Centre Ltd.

10 Dai Wang Street, Tai Po Industrial Estate, N. T., Hong Kong
Tel: (852) 2666 1888 Fax: (852) 2664 4363 E-mail: hkstc@hkstc.org Homepage: www.hkstc.org

This report shall not be reproduced unless with prior written approval from The Hong Kong Standards and Testing Centre Ltd.
For Conditions of Issuance of this test report, please refer to the overleaf or Homepage.



STC Test Report

Date: 2008-05-07

Page 2 of 2
(DUPLICATE)

No: HT183524

TEST RESULT(S):

Flammability test

Ref. California Technical Bulletin No. 117-2000, Section E, Part I, Upholstery fabrics

Specimen No.	Lengthwise time of burning (seconds/ 5 inches)	Class 1 Requirement	Code	Specimen No.	Widthwise time of burning (seconds/ 5 inches)	Class 1 Requirement	Code
Front- 1	Nil	Not less than 3.5 seconds (without nap)	DNI	Front- 1	Nil	Not less than 3.5 seconds (without nap)	DNI
2	Nil		DNI	2	Nil		DNI
3	Nil		DNI	3	Nil		DNI
4	Nil		DNI	4	Nil		DNI
5	Nil		DNI	5	Nil		DNI
Average	Nil		/	Average	Nil		/
Back - 1	Nil		DNI	Back - 1	Nil		DNI
2	Nil		DNI	2	Nil		DNI
3	Nil		DNI	3	Nil		DNI
4	Nil		DNI	4	Nil		DNI
5	Nil		DNI	5	Nil		DNI
Average	Nil		/	Average	Nil		/

Notes: DNI = did not ignite

BB = Base burn

Result: Pass

***** End of Test Report *****



The Hong Kong Standards and Testing Centre Ltd.

10 Dai Wang Street, Taiipo Industrial Estate, N. T., Hong Kong
Tel: (852) 2666 1888 Fax: (852) 2664 4353 E-mail: hkstc@hkstc.org Homepage: www.hkstc.org

This report shall not be reproduced unless with prior written approval from The Hong Kong Standards and Testing Centre Ltd.
For Conditions of Issuance of this test report, please refer to the overleaf or Homepage.